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DEPARTMENT OF CIVIL ENGINEERING
FACULTY OF ENGINEERING, KING MONGKUT 'S INSTITUTE OF TECHNOLOGY

LADKRABANG BANGKOK THAILAND. TEL. 02 - 326 - 4216

TEST OF STEEL PURLIN

Sample From : PROFAS’T ASIA CO.LTD. Request No. 52-273
Type of specimen : Purlin for Twin-curve-Roof Tile Request date 3/2/2009
Specimen description : Thicknees of cross section 1.0 mm Test date : 4/3/2009
Applied Load (Kg/mz) Mid-span Deflection (mm.)

0 0 Data of Specimen :

11 0.61 Sample No : 1

23 1.82 Nominal Size : 66.0 x 27.0 x 1.0 mm.

34 331 Weight : 0.7972 kg/m

45 4.92

57 6.34 Test Condition :

68 8.53 Type of Loading : Uniform Load

79 11.86 Spacing of Purlin : 1.00 m.

91 15.20 Spacing of Rafter : 150  m

102 16.85 Angle of Roofting : 10.00 Degree

113 18.05 Weight of Tile : 10.61 kg/m:

125 19.87

136 21.37 Test Result :

147 23.49 Load at : 57 Kg/m’ (Service Load Only)

159 26.15 O 6781 Ky/m?(Included Tiles Weight

170 29.90 * These values are load per horizontal plane area of roof

181 33.16

193 37.32 Deflection : 6.3 mm.

204 38.77

215 41.65

226 44.68 Remark :

151 32.58 1) Certification apples only to test samples.

75 19.47 2) No erasure or alterations for this sheet.
| 0 3.70

Tested By :

Mr. Sumate Santadwattana Asst.Prof.Laemthong Laokhongthavorn

Civil Engineering Material Testing Center




DEPARTMENT OF CIVIL ENGINEERING
FACULTY OF ENGINEERING, KING MONGKUT 'S INSTITUTE OF TECHNOLOGY

LADKRABANG BANGKOK THAILAND. TEL. 02 - 326 - 4216

TEST OF STEEL PURLIN

Sample From : PROFAST ASIA CO.,LTD. Request No. 52-273
Type of specimen : Purlin for Twin-curve-Roof Tile Request date 3/2/2009
Specimen description : Thicknees ot cross section 1.0 mm Test date : 4/3/2009
Applied Load (Kg/mz) Mid-span Deflection (mm.)

0 0 Data of Specimen :

12 0.72 Sample No : 2

23 1.76 Nominal Size : 66.0 x 27.0 x 1.0 mm.

35 3.00 Weight : 0.7972 kg/m

46 4.83

58 6.79 Test Condition :

70 9.31 Type of Loading : Uniform Load

81 12.40 Spacing of Purlin : 1.00 m.

93 16.20 Spacing of Rafter 150 m

104 18.65 Angle of Roofting : 1500  Degree

116 19.78 Weight of Tile : 10.61 kg/m:

127 21.30

139 22.85 Test Result :

151 24.55 Load at : 57 Kg/m’ (Service Load Only)

162 27.10 Or 6761 Ko/m?(Included Tiles Weight

174 3119 * These values are load per horizontal plane area of roof

185 35.42

197 38.61 Deflection : 6.3 mm.

209 40.25

220 43.46 Remark :

143 3115 1) Certification apples only to test samples.

66 15.55 2) No erasure or alterations for this sheet.

0 3.50
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Tested By - ’% . Certified By : e)

Mr. Sumate Santadwattana Asst.Prof'.Laemthong Laokhongthavorn

Civil Engineering Material Testing Center
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No. SIZE WEIGHT | ANGLE ﬁmﬁ’nmsnn o qaﬁﬁmma’uéfa
(mm.) (kg/m) OF whitumfigess (kg/m’)
ROOFING |  1iwitfn simiinussnaly
vsipldan | s
(kg/m®) n3ziting
| (kg/m’)
I ]66.0x27.0x 1.0mm. | 0.7972 10" 57 67.61
2 166.0x27.0x 1.0mm. | 0.7972 10° | 57 67.61
3 166.0x27.0x 1.0mm. | 0.7972 10" 60 70.61
4 [660x27.0x1.0mm. | 0.7972 15° 57 67.61
5 1660x27.0x 1.0mm. | 0.7972 15° 57 67.61
6 | 66.0x27.0x 1.0mm. | 0.7972 15 57 67.61
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